



BUILDING RESEARCH INSTITUTE - NISI

Bulgaria, 1618 Sofia, 86 Nikola Petkov Blvd.
tel: +359 28561082, fax: +359 29559638, e-mail: nisi@nisi.bg, web: www.nisi.bg

CONSTRUCTION PRODUCTS TESTING LABORATORY

Tel. +359 2 973 29 52. 1, Ilia Beshkov Str., Sofia 1528

e-mail: niism@abv.bg

ACCREDITED Laboratory from BAS according to BDS EN/IEC 17025:2006
Certificate reg. 47 ЛИ /22.11.2019. Valid until 29.06.2022

Quality control sheet 708-1
Page 1 of 2

TEST REPORT

№ 171 / 04.03.2020

1. PRODUCTS FOR THERMAL INSULATION OF BUILDINGS.
THERMO INSULATION PLASTER.
Commercial name: **TERMOSTOP.**
Manufacturer – Metalotehnika doo, Prilep, North Macedonia.
(name of the product)
2. GEING Krebs und Kiefer International & others Ltd,
Skopje, North Macedonia.
Application № ILSM – 03 - 84/19.02.2020.
The sample is delivered by the Applicant.
(name of the Applicant, Number and date of the protocol for sample taking)
3. Testing method: BDS EN 1602:2013, BDS EN 12667:2004.
(standards number or approved interlaboratory methods)
4. Date of sample receiving / samples for testing at the laboratory:
19.02.2020.
5. Sample quantity for testing: 1 kg.
(quantity and weight of the samples)
6. Date of the test execution: 24.02 - 02.03.2020.
7. Test Location: ILSM (CONSTRUCTION PRODUCTS TESTING LABORATORY).

HEAD OF ACCREDITED LABORATORY:
(Eng. T. Zahariev)



8. Test result

No	Name of the index	Unit	Standard, approved methods	No of the sample in the register book	Test results (value, indefiniteness)	Value and tolerances of the method index	Testing conditions	Note
1	2	3	4	5	6	7	8	9
1.	Density (in hardened condition)	kg/m ³	EN 1602:2013	171	225	-	(22±0,23)°C	-
2.	Thermal conductivity coefficient	W/m.K	EN 12667:2004	171	0,052	-	t=10°C	-

9. Declaration of conformity of test results according to specification / standard: not required

(the results for which conformity is declared are identified)

Note I: If it is necessary, the test report could include opinions and interpretations for certain tests (conclusions are not allowed), only in compliance with the requirements of item 5.10.5 from BDS EN ISO/IEC 17025.

Note II: The results of the testing are valid only for the tested samples.

THE TEST WAS EXECUTED BY:

(eng. V. Raichev)



HEAD OF ACCREDITED LABORATORY:
(eng. T. Zahariev)